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FACE PLATE, ARM TOP COVER, ROCK SHAFT COVER




ER. £k, #EEhh/ \—
FACE PLATE, ARM TOP COVER, ROCK SHAFT COVER

om
m|o
No. |Eh S BE > |93 | B P DESCRIPTION
P [ U [ (e [ |
PARTS NO. % $ % $ QTY
1 134702 | % | x| *| 1 |@X FACE PLATE
2 18093 || x| %] 1 |EiRIE SCREW 9/64X40
3 |19098 *| k| k[ x| 1 |EIRIECT) SCREW 9/64X40
4 (13436 | x| x| x| 1 [HF BED HINGE
5 113440 x| x| x| x| 8 [HRFiLHQL SCREW M6X1 L=12
6 17602 | k| x[x| 1 |E#R ARM TOP COVER
7 |15007 x| x| x| 7 |RLC SCREW 9/64X40 L=10
8 11007 *| k| x| x| 1 |HERER OIL LEVEL INDICATOR
9 [15004 k[ k| x| x| 1 |ERS—bF/SvyFD GASKET
10 (36708 *| k| x| x| 1 |KFEH/N— THREAD TAKE-UP COVER
11 16031-02 x| x| x| 1 |RC SCREW  11/64X40 L=9
12 |15057 x[ x| x| x| 1 |[$AHERAAVIL OIL REGULATING DIAL
13 18009 x[x|x|x] 1 [40C SCREW
14 115061 x| x| x| x| 1 [fAHEREY OIL REGULATING PIN
15 |15058 | ok | ok [ k|1 A H S B OIL REGULATING STUD
16 [15059 k| x| x| 1 (fAREBR TS OIL REGULATING STUD SPRING
17 (10551 *| x| x| x| 1 |KXFEHZ THREAD TAKE-UP LEVER OIL GUARD
18 (3052 *| k| kx| 1 |4C SCREW 9/64X40 L=45
19 (15086 | k| k[ x| 1 HFAEHREA OIL CONTROL SPRING
20 (15007 x| x| x|[x| 1 |4l SCREW 9/64X40 L=10
21 (11142 k| kx| 1 [Tyie— WASHER
22 (11004 *[ x| x| x| 1 |;HAGHHLY OIL REGULATOR
23 (10597 |k x[x] 1 |4C SCREW 1/8X40 L=3.3
24 [15034C * x| *x|%x| 1 |[E=o—)Fa—T- @58 OIL TUBE AND OIL WICK COMPLETE
25 113709 | -|-1-] 1 (8t THROAT PLATE
26 13710 |*x|-[-] 2 |4l SCREW 11/64X32 L=10
27 (13707 |- *x[-] 1 |ZELK SLIDE PLATE
28 (13705 *[ x| x| x| 1 |ZLIRERNGEHE) GUIDE PLATE (RIGHT)
29 (13704 *| k| x[x| 1 |ZELRERN(E) GUIDE PLATE (LEFT)
30 (13023 x| k| x[*x]| 4 |HC SCREW 3.4X36 L=8
31 (13073 *| x| x| x| 2 |EFEL PIN
32 13744 x| x| -[-] 1 |HA3F BED CYLINDER CAP
33 (13745 x|*x|-[-] 2 |4l SCREW 13/64X32 L=10.5
34 (13738 || == 1 |[HSF=A2L BED CYLINDER CAP METAL
35 10630 *|*x|-[-] 1 |42l SCREW 1/8X40 L=5
36 (13706 x| -] 1 [SYoHF—H/— CYLINDER COVER
37 (30046 x| x| x| 1 [7—REFLEHAHAL SCREW M4X0.7 L=4
38 [13754C | k| x[x| 1 |[E=—)LFa—T @8 OIL TUBE AND OIL WICK COMPLETE
39 (30022 ¥ | x| x| x| 1 (95T OIL TUBE CLAMP
40 (15087 || x[x| 1 |[E—/(FHEZ OIL TUBE RETAINER
41 (6333 || x[%x] 1 |AL SCREW 9/64X40 L=6.5
42 (13755 | x| x| x| 1 | EEDREARILERM/NNAT OIL PIPE
43 113335 x| —|*|[-| 1 |h=—LT345 HOLE PLUG
44 (13006 | x| x| x| 1 |88 BED CLAMP
45 (19403 || %[ x| 1 |BiEHAL SCREW 1/4X28 L=5.4
46 (13388-A k| kx| 1 |HERILE SCREW M6X1 L=20
47 (13008 k| k[ x| 1 [Tydp— WASHER
48 (48005 x| x| x| 1 |[iEEH/N— ROCK SHAFT COVER
49 115036 k| k|| x| 1 [HBF HINGE
50 (6339 x| k| x[x]| 6 [HFEILEHAL SCREW 1/8X44 L=4
51 (20007 x| x| x| 1 |HEEH/N—/\R ROCK SHAFT COVER SPRING
52 1100206 || x| x| 2 |iEHRLC SCREW 1/8X44 L=6
53 148013 x| x| x| 1 |EEHE COVER FIX STICK
54 (4137 x| k| x[ x| 2 |BEEHEFVE NUT M4
55 (15038 *| k| x| x| 1 |RFw/S—T L RUBBER
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THREAD TAKE-UP LEVER, ARM SHAFT




R, LB
THREAD TAKE-UP LEVER, ARM SHAFT

om
m|o
No. |[ZpRHES S| 93| B B4 DESCRIPTION
J I U [ B [ (e |
PARTS NO. gg $ ge $ QTY
1 [15013 | -|x[-] 1 |[RFEE> THREAD TAKE-UP LEVER HINGE STUD
2 17098 || x[x| 1 |IEHRLC SCREW M6X1 L=8
3 11042 *| x| *| x| 1 |XKFEETHD OIL WICK
4 118244 |- x| 1 |XFE THREAD TAKE-UP LEVER
5 (15026 - x| -] 1 |XFEE THREAD TAKE-UP LEVER DRIVING STUD
6 [10728 x| k| k[ x| 1 | XKFFBEZES OIL WICK
7 10528 x| - x[-| 1 |$t4EH52%5 NEEDLE BAR CONNECTING LINK
8 10523 x| —|x[-| 1 |$HEHSHIEY NEEDLE BAR CONNECTING LINK STUD
9 10524 || *[x| 1 |lEHRL POSITION SCREW 6.75X24 L=6.5
10 (70016 || x[x| 1 |lEHRLC SCREW 6.75X24 L=45
11 {10726 x[x| x| x| 1 |[#BEIFUIEVHES OIL WICK
12 (36006 x| k| k[ x| 1 |USVDFE—avhiL NEEDLE BAR CRANK
13 (10521 x| k| k[ x| 1 [fERDAL POSITION SCREW 6.75X24 L=20
14 [10522-A *| k| kx| 1 |HLiEsHAL SCREW 6.75X24 L=14
15 |10563 *| k| k[ x| 1 |EEAETARIL T y— |WASHER
16 (19504 k| k| x| 1 | EEME SCREW 5/16X28 L=6
17 (13568 | k|| x| 1 [L# ARM SHAFT
18 (10724 | k| k| x| 1 | EEhHES OIL WICK
19 (70007 x| | k[ x| 1 |LEFTARIL ARM SHAFT BUSHING (FRONT)
20 (10725 x| x| x|[x| 4 [k OIL FELT
21 (13387 *| k| *| x| 1 |LEEABRIA2IL ARM SHAFT BUSHING (MIDDLE)
22 (17098 || k[ x| 1 |lEHRLC SCREW M6X1 L=8
23 (13074 ¥ [ x| x| x| 1 |LERTYLITH5—X ARM SHAFT BALL BEARING ADAPTER
24 (13361 || %[ x| 1 |EERFYULHTHS— ARM SHAFT BALL BEARING ADAPTER SLEEVE
25 (23637 x| x| x|[x| 2 |Hl SCREW 1/4X28 L=75
26 (10567 || x| x| 1 |LEERFYLS ARM SHAFT BALL BEARING
27 (10568 x[ x| | x| 1 [BHLIVY BALL BEARING RETAINING RING
28 (10569 | k|| x| 1 |[ERJWT—1)— ARM SHAFT CONNECTING BELT PULLEY (UPPER)
29 [10571-G x| x| x|[x| 1 |4l SCREW 6.75X24 L=20
30 [10524-G * k| kx| 1 [#2L SCREW 6.75X24 L=6.5
31 [10570 *| k| x[x[ 1 [#2L SCREW 6.75X24 L=145
32 [15162-A *[ k|| x| 1 [KT—1— MACHINE PULLEY
33 (10576 x| x| *|*| 1 |#@al SCREW 15/64X28 L=21
34 (10579 * k| kx| 1 [#2C SCREW 15/64X28 L=20
35 (19505 * x| x| x| 1 |F—)—#FLAL SCREW 11/32X28 L=11
36 (13749 x| x| x| x| 1 BT X)LE ARM SHAFT CONNECTING BELT
37 (13407 x| k| kx| 1 [BIAZ)L SPLIT BUSHING
38 (19415 * k| kx| 1 [#2L SCREW 1/4X28 L=20
39 (16706 * | k| kx| 1 [Fub NUT 1/4X28
40 |10574 x| x| x[x| 2 [F—1)—)oF BELT PULLEY SPRING FLANGE
41 114052 * k| *| x| 1 [RJLSH—FKTvIr— |WASHER
42 (17098 || x[x| 1 |IEHRLC SCREW M6X1 L=8.0
43 (15038 | k| x| x| 1 |TLE RUBBER
44 (19417 || x| x| 1 |lEHRLC SCREW M6X1 L=6.5
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FOOT LIFTING LEVER, PRESSER BAR
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RzE

FOOT LIFTING LEVER, PRESSER BAR

om
m|o
No. |[EpRES S|P3 | B P DESCRIPTION
PR I D I N I |
PARTS NO. $ $ $ $ QTY
1 [13056-A x| x| x| x| 1 |3 FOOT LIFTING LEVER
2 19403 || x[x| 1 [Bis SCREW 1/4X28
3 125675-01 | *|*|*[*| 1 [<&Y©235mm) CHAIN 235MM
4 (25223 *| x| x|[x 1 [HL SCREW 1/4X28 L=29
5 [25675-02 | x| *x|x|[*x| 2 |sH> CHAIN WITH HOOK
6 [13059 x| x[x]| 1 [BlFh SPRING
7 17606 | k| k[ x| 1 |IBZHEHREEFHRLC P/BAR REGULATING SCREW
8 [17605 x| x| x| x| 1 [EBREERL THUMB SCREW 1/2X28
9 [17604 x| x| x| x| 1 [FAlLryb NUT 1/2X28
10 |17608 *| k| x[x| 1 |[WABERAT)TEY SPRING PIN
11 17607 x[ x| x| x| 1 |[HRBERTIT0UN SPRING
12 (10540 x| x| x| x| 1 [z PRESSER BAR
13 (18648 * x| *|x| 1 [HEEXTYLYS PRESSER BAR SPRING
14 118479 *[ x| x| x| 1 |HZiEaRE PRESSER BAR LIFTING BRACKET
15 [19518 *| x| x|[x| 1 [HC SCREW 11/64X40 L=14
16 [10546-A x| x| x| x| 1 [IRZFEETR TENSION RELEASE SLIDE
17 (10547 x| x| x| x| 1 [HRABEETTRIER TENSION RELEASE SPRING
18 (18478 x| x| x| x| 1 [BABEERN PRESSER BAR POSITION GUIDE BRACKET
19 (35999 *| x| x|x| 1 [HC SCREW M6X1 L=6
20 |36729 *| k| k[ x| 1 |ERNE PRESSER BAR POSITION GUIDE
21 128043 x| x| x|[x| 1 |4l SCREW M6X1 L=11
22 (17609 x| k| k[ x| 1 |[HEFETARIL PRESSER BAR BUSHING (LOWER)
23 128043 *| x| x|[x| 1 [HC SCREW M6X1 L=11
24 |10548-A | k| k[ x| 1 |[HZBESENILEDE LIFTING BRACKET GUIDE BLOCK
25 119408 x| x|[*|%| 1 |#@al SCREW 1/4X28 L=17.5
26 15111 || x|[x| 1 |FEFEY PIN
27 (34828 x| k| x[x] 1 |KOFEAEVRL SCREW
28 |34717 x| x| x| x| 1 [KOFERHS— BELL CRANK STUD COLLAR
29 (34719 * x| *|x| 1 [KOFERIK B/C STUD GUIDE PLATE
30 (34720 x| *|*x| 2 [KOFERIRILE SCREW M6X1 L=12
31 (34718 *| k| x[x| 1 |[KOFERNIRE B/C STUD GUIDE BLOCK
32 130601 *| k| x| x| 2 |[KOFERNIREDL SCREW M5X0.8 L=10
33 (10659 x| x| x| x| 1 [#RLEFLN— PRESSER BAR LIFTER
34 110660 x| x| x| x| 1 [WREFLAN—E RL HINGE SCREW 4.5X32 L=75
35 |10796-S x| - x| -] 1 |98z LIFTING PRESSER FOOT
36 |19470 x| x| x| x| 1 |[Z24oH—H—F FINGER GUARD
37 |10749 || x[*x] 1 QL SCREW 3.4X36 L=11
38 (10677 k| kx| 1 [Tyie— WASHER
39 |13773 x| -] 1 |sEz LIFTING PRESSER FOOT
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HOOK, HOOK DRIVING SHAFT




A<, THh

HOOK, HOOK DRIVING SHAFT

om
m|o
No. |[EpRES > |93 | B m& DESCRIPTION
P [ U [ (e [ |
PARTS NO. % g % $ QTY
1 [15041 *| % | *|*| 1 |RE> BOBBIN
2 13719 | k| x|%x| 1 AR HOOK COMPLETE
3 [12105 *| k| x[x] 1 |4l SCREW 3.4X36 L=27
4 (13832 x| x| -[-| 1 |RELE—RA—TF+— BOBBIN CASE OPENER
5 |13712 | k| x| %] 1 |A—TF—EAEK LEVER FULCRUM WITH STUD
6 [13714 x| x| x| x| 1 [/EE SLIDE BLOCK
7 18040 *|*|-[-] 1 |4l ADJUSTING SCREW 9/64X40 L=8
8 (13726 x|*x|-[-| 1 |h<wxs& HOOK SADDLE
9 |13717 * x| *|*x]| 2 [12C SCREW 13/64X32 L=16.5
10 (13037 || kx| 2 [Tyv— WASHER
11 |13715 (x| x| x| 1 |[AYEEBEITzILE OIL FELT
12 (13718 || x|[x| 1 |HwxEA2IL HOOK SADDLE BUSHING
13 (8097 |x|-[-] 1 |4l SCREW 15/64X28 L=5
14 (13734 | kx| x| 1 |AHSEEUM HOOK BEVEL GEAR
15 [13735-A k| k[ x| 1 [Typ— WASHER
16 |13733 * x| | x| 1 [HEIEEK) HOOK DRIVING BEVEL GEAR
17 [17019A || *x[x] 3 |4l SCREW 1/4X40 L=75
18 |13746 * x| | x| 1 [TEHRTAZIL HOOK DRIVING SHAFT (FRONT)
19 (17098 *| k| x[x] 1 4L SCREW M6X1 L=8
20 (13362 x| x| x|x| 1 |oopE STOP WHEEL
21 (23634 || x[%x] 1 |AL SCREW 1/4X28 L=6
22 (23637 |k x[x] 1 |4C SCREW 1/4X28 L=15
23 |13747 x| x| x| x| 1 [BELKRZY LOCK STUD
24 (15076 || x[x| 1 |BEY SPLIT PIN
25 (13047 ¥ x| x| x| 1 |[HLREVRTILY SPRING
26 (13748 x| x| x| x| 1 [ELARIVLEE LOCK STUD SOCKET
27 120254 x| *|*x| 1 [TE#HT— HOOK DRIVING SHAFT COLLAR
28 (13085 *| x| *|*x| 2 [HAL SCREW 13/64X32 L=4.3
29 (13029 || x| x| 1 | TEZARIL HOOK DRIVING SHAFT (REAR)
30 (17098 |k kx| 1 |4C SCREW M6X1 L=8
31 (13043 x| x| -|-| 1 [Tk HOOK DRIVING SHAFT
32 [13424-01 | *x[*|*| x| 1 [FRJLT—1)— ARM SHAFT CONNECTING PULLEY (LOWER)
33 10574 || x|[x| 1 | T—=)—=1)4 BELT PULLEY SPRING FLANGE
34 10611 x| x| x| x| 1 |[FRIT—1)—4E SAFETY CLUTCH COLLAR
35 (10612 *| k| x[x]| 2 |4C SCREW 1/4X32 L=105
36 (10617 *| x| x| x| 1 [FNJLST—)—/T STOP PLATE
37 125626 * | x| x| x| 1 |[FRJLNT—1)—/NESE RATCHET CONNECTION LINK
38 [10620 * | x| x|x| 1 |FRINT——BIEY SPLIT PIN
39 (10616 ¥ | x| x| x| 1 |[FRJLNT—)—#HE STOP PLATE
40 (10613 ¥ [k | x| x| 1 [FRJLNT——HEEY LEVER HINGE STUD
41 (10615 x| x| %] 1 |FRULNT—)—RIT1 SPRING PLATE
42 (10619 *| k| kx| 1 | FRINT——RT)25 SPRING
43 (10614 x| x| x| 1 |EVCEY HINGE PIN
44 (10581 *| x| *|*x| 2 [QL SCREW 7/32X32 L=7
45 (11069 | k| %% 1 |Zz)Lk OIL FELT
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®Y L E. &Y
FEED BASE, FEED ROCK SHAFT

om
m|o
No. |Eh S BE > |93 | B P DESCRIPTION
P [ U [ (e [ |
PARTS NO. % $ % $ QTY
1 [17061 [ *x[*[*x] 1 [L/A—E>RC FEED REVERSE LEVER SHAFT
2 13730 || k[ x| 1 YR STITCH LENGTH DIAL
3 |7041 x| *|*x| 4 (1L SCREW 1/8X44 L=7
4 13417 x| x| x| x| 1 [EYUSRH/ AT FEED ADJUSTING PIPE
5 113416 * x| *|x| 1 [FEYFEFO—L vk KNURLING TOOL
6 |18027 | k| k[ x| 1 [EYFREEILIN— REVERSE FEED LEVER
7 |18028 *| k| x[x] 2 |4C SCREW M5X0.8 L=5
8 (8157 x| *x|x| 1 [LA=RTYLH SPRING
9 (8158 || x| x| 1 |L/SA—FR—IL BALL
10 [13727¢C kx| x| 1 [3FEYOVRER) FEED ROD COMPLETE
11 [13402 x| x| x| x| 1 [[EYHL FEED ECCENTRIC
12 113410 *[ x| x| x| 1 |FEYAYRYUH FEED ROD DRIVING SLIDE BLOCK
13 /13728 |k x|x] 1 |FEYOYR FEED ROD
14 113411 x| k| k[ x| 1 [EYAYFER FEED ROD GUIDE BLOCK
15 (13413 x| x| x| x| 1 EYOYRFERL—IL FEED REGULATOR
16 /19508 *| x| *|*x| 2 [AL SCREW 1/4X40 L=55
17 [10722 | k| *|*x]| 1 |ZT)Lk OIL FELT
18 /10723 [ x| x| x| 1 |Zz)LhBEEZ HOLD-DOWN SPRING
19 (11069 | k%% 1 |Zz)Lk OIL FELT
20 (13412 | k| x|x]| 2 |7k OIL FELT
21 (8044 *| x| *|*x]| 2 [12C SCREW 1/8X44 L=6
22 (27177 k| kx| 1 |4C SCREW M5X0.8 L=16
23 (10806 *| x| x| x| 1 [NyHLN=RTYLY FEED REVERSE LEVER SPRING
24 113419 x| x| x| x| 1 |[LA=XTYL5H#H SPRING HOOK
25 (15076 k| x[x| 1 [BIEY SPLIT PIN
26 (13395 | k| k[ x| 1 [EYERFZDHE FEED ROCK BELL CRANK
27 (13078 *| k| x[x] 1 |4C SCREW 7/32X32 L=13
28 (13396 || x| x| 1 |KEHRUC SCREW M8X1.25
29 (13397 | k| x[*x| 1 | KREtCF vk NUT M8X1.25
30 (10726 || k[ x| 1 | KREHUHES OIL WICK
31 [13721C *| x| -[-] 1 [FEYETEERNGE) FEED BASE GUIDE COMPLETE
32 (13722 *|x|-[-] 1 [FEYLE FEED BASE
33 (13721 || -[-] 1 [FEYLEER FEED BASE GUIDE
34 (13723 || -[-] 1 [FEYLEETRYIK FEED BASE ADJUSTING PLATE
35 10650 *|*x|-[-] 2 |4l SCREW 3.4X36 L=6
36 (13708 | -|-[-1 1 [EYE FEED DOG
37 10561 |x|-[-] 1 |4l SCREW 11/64X32 L=6.5
38 (13751 k| kx| 1 [FEYERAMYIA—=2Y STOPPER RING
39 (100724 *| k| x[x] 1 |4C SCREW 11/64X40 L=6
40 (13136 *|x|-|-] 1 |7k OIL FELT
41 113725 *¥[-|-1-] 1 |EYETHL FEED LIFTING CAM
42 |13031 |k kx| 1 |4C SCREW 13/64X32 L=4.7
43 (13085 *| k| x[x] 1 |4l SCREW 13/64X32 L=4.3
44 (13742 *| k| kx| 1 EYETEERRLE GUIDE ROLLER
45 (13741 || x[x| 1 |RHEEY GUIDE ROLLER PIN
46 (13743 k| kx| 1 |4C SCREW 9/64X40 L=5
47 (13739 *¥[x|-|-| 1 |AEEVZE GUIDE ROLLER PIN BRACKET
48 13740 *|*|-[-] 2 |48l SCREW 9/64X40 L=7
49 (13724 x| x| x[x| 1 [EYLEERNEY HINGE PIN
50 (0148-H | k| x|*x]| 1 |7k OIL FELT
51 [13736-A k| k[ x| 1 [3EYEh FEED ROCK SHAFT
52 113365 x| *x|x| 1 [#al SCREW M4X0.7 L=9
53 (13029 *| k| k[ x| 1 EUEAZIL FEED ROCK SHAFT BUSHING
54 (17098 k| x[x] 1 |4C SCREW M6X1 L=8
55 (20254 *[*| x| x| 1 |FEYEHAHS— FEED ROCK SHAFT COLLAR
56 |13033 || x[x| 1 |42l SCREW 13/64X32 L=5
57 13080 *|*x|-|-] 1 |7ziLk OIL FELT
58 (13012 *|*|-[-] 1 |[FEYEE L STUD SCREW 7/32X32 L=5
59 [13076-01 *|*|-[-] 1 [Fvk NUT 7/32X32
60 [13739C *[x| - -] 1 |AEEZEHE) GUIDE ROLLER PIN BRACKET COMPLETE
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gL o, HEE

NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT

om
mnlo
No. |Ep RES S|P3 | B e DESCRIPTION
P I I R I i |
PARTS NO. gg $ $ % QTY
1 [10772C x| x| x| x| 1 |EE&EOYREE) LIFTING ECCENTRIC CONNECTION COMPLETE
2 (10772 | % x| x| 1 |LEEOYR LIFTING ECCENTRIC CONNECTION
3 (10773 *| x| %% 1 |Z—FIRTFTYLY NEEDLE BEARING
4 117100 x| x| *|*| 1 |z EFTHLA LIFTING ECCENTRIC
5 (10566 *| % | x| x| 2 |2l SCREW 1/4X32 L=55
6 (11879 x| k| % | x| 1 R ETHLNS— LIFTING ECCENTRIC COLLAR
7 (10573 *| x| x| x| 2 |2l SCREW 7/32X32 L=11
8 (19419 x| x| % |*| 1 |ETFTHLEHEEDSE LIFTING ECCENTRIC CONNECTING CRANK
9 (19420 *| % | x| x| 1 |2l SCREW 1/4X28 L=16
10 10775 x| x|*| 1 | EEEOVRERAL SCREW 7/32X32 L=22
11 (10703 x| kx| %] 1 |Tydr— WASHER
12 110774 x| x|*| 1 | EEEOYRAAT LIFTING ECCENTRIC CONNECTION COLLAR
13 [17114 | k[ x| *| 1 [EEHEOVEFvk NUT 7/32X32
14 (19425 k| x| x| 1 |HEEH LIFTING ROCK SHAFT
15 |10514 x| k| x| x| 2 |HEEMARIL LIFTING ROCK SHAFT BUSHING
16 |16709 x| k[ x| *| 1 [HEEE L SCREW 1/4X28 L=9.5
17 [19516 * | x| x| x| 1 |HEEHE LTV NUT 1/4X28
18 110728 * kx| x| 1 |EE OIL WICK
19 [10558C x| x| x| x| 1 KOFtyk LIFTING BELL CRANK COMPLETE
20 (10557 * x| kx| 1 |[KOFEHH(K) LIFTING BELL CRANK LINK
21 [10558 x|k [*x| x| 1 [KOF LIFTING BELL CRANK
22 10556 *| k[ x| x| 1 [KDFEHE (N VIBRATING PRESSER BAR CONNECTING LINK
24 134722 x| % x| x| 1 |[IRNILDHAE VIBRATING PRESSER BAR SLIDE BLOCK
25 117610 *| kx| *x| 1 [hiPzEE VIBRATING PRESSER BAR
26 |19411C x| -|*|-| 1 |z Rl VIBRATING PRESSER FOOT WITH SCREW
27 |17104 x|[x|x|[*x| 1 |#@aC SCREW 11/64X40 L=6
28 |10553-A ¥k | x[x) 1 |HWZRTYLTHE VIBRATING PRESSER BAR EXTENSION
29 |10554 ¥ x[x|*x| 1 |hFZRTYLT VIBRATING PRESSER BAR EXTENSION SPRING
30 |19517 x| % x| x| 1 |#LAL SCREW 5/16X28 L=16
32 (17611 x| x| x| x| 1 |8HELTE NEEDLE BAR ROCK FRAME
33 (16703 | x| x| x| 1 [8HE NEEDLE BAR
34 (34712 * x| x|[*x| 1 |#H#ELEEY PIN
35 |17098 x| x| x| x| 1 |2L SCREW M6X1 L=8
36 (10726 | k| k| *%| 1 [JEMS OIL WICK
37 |19426 x| x| % *x| 1 |$HiEtazx NEEDLE BAR CONNECTING STUD
38 (13365 *| kx| x| 1 [RAC SCREW M4X0.7 L=9
39 /10726 x| x| 1 @S OIL WICK
40 (15031 x| k| x| *| 1 [;EA™S OIL WICK
41 (34721 x|k x| x| 1 |[IRNIEDHIR SLIDE BLOCK PLATE
42 18100 x| x| x| x| 2 [42C SCREW 9/64X40 L=6.5
43 |34723 x| k| x| x| 1 |45—)L NEEDLE BAR ROCK FRAME POSITION BRACKET
44 (27174 *| kx| x| 2 [RAL SCREW M4X0.7 L=6.5
45 [11876C *| k| x| x| 1 | EREYEE QL (AER) |SLIDE BLOCK COMPLETE
46 (11877 * k[ x| *| 1 |[EZEYERE SLIDE BLOCK
47 |11876 x| %% |*| 1 |EZEYEE L SLIDE BLOCK STUD
48 (10581 | x[x|*x| 1 [Fal SCREW 7/32X32 L=7
49 |10578 x| x| x| x| 1 |EZEYE NEEDLE BAR ROCK FRAME ROCK SHAFT
50 |13737 | x| x| 1 |EEE ROCK SHAFT CRANK
51 119408 *| % | x| x| 1 |42L SCREW 1/4X28 L=175
52 |13731 x[x[ x| x| 1 pEFHOVKF ROCK SHAFT CRANK CONNECTION
53 |13363 x| %% x| 1 [/NERLC SCREW 1/4X28 L=12
54 (16706 k[ x| x| 1 [/NERCFYR NUT 1/4X28
55 |10728 kx| x| 1 @S OIL WICK
56 [N0122 x| -|*|-| 1 |4 DPX17 #22 NEEDLE DPX17 #22
56 |NO118 -|*[-|=*| 1 |# DPX17 #18 NEEDLE DPX17 #18
57 (15089 x| x| x| 1 |8HERE NEEDLE BAR THREAD HOOK
58 [B140553 *| kx| x| 1 [gtiE&HAL SCREW 1/8X40 L=45
59 130078 x| kx| x| 2 |BIYTyr— SPRING WASHER
60 |37215 x| % x| %] 1 |Tyr— WASHER
61 [13249C —[*[-[*| 1 |PHA-RACH VIBRATING PRESSER FOOT WITH SCREW
62 110662 ¥ ||| x| 1 [RL SCREW 5/32X40 L=6.5
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THREAD TENSION
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#HAT
THREAD TENSION

om
m|o
No. |Eh S BE > |93 | B P DESCRIPTION
P [ U [ (e [ |
PARTS NO. % $ % $ QTY
1 [40431 [ [ *[*] 1 [ZAFKR TENSION BRACKET
4 130011 *| k| k[ x| 1 |E—FAFE TENSION STUD (FIRST)
5 |10652 x| x| x| x| 1 |BE—FFHEFVE TENSION STUD (FIRST) NUT
6 [20224 *|x|*|*x| 2 |[E—HAFM TENSION DISC (FIRST)
7 |20226-01 *| k| x|[x| 1 |[@&EXTYY TENSION SPRING
8 20225 *| k| kx| 1 |FE—FAFE—LVL TENSION THUMB NUT (FIRST)
9 |B145446 [ x| x| x| 4 |RF\AFDL TENSION DISC
10 [B159805 ¥ | x| x| x| 2 [RIAFOWZ TENSION DISC PRESSER
11 |BS07490 x| k| x|[x| 2 |@&EXTYLY TENSION SPRING
12 (28206 *| | x[x]| 2 |O—LyrRFYIS— REGULATING THUMB NUT WASHER
13 |B149566 *| k| x[x| 2 |A—LvybFvybk REGULATING THUMB NUT
14 160391 *[ x| x| x| 1 |RFAFE TENSION STUD
15 /10793 x| k| x[x| 2 |RDPEIDHEEL TENSION RELEASING PIN
16 (40434 | x| x| x| 1 |[DEDIR TENSION RELEASING PLATE
17 (19422 x| x| x| x| 2 |RPIHRERL HINGE SCREW  9/64X40
18 (19512 | k| k[ x| 1 |KRBIRT) T THREAD CONTROLLER STUD
19 /10689 x| *|*x| 1 [RBIRTYLS THREAD CONTROLLER SPRING
20 [10694 | k| %% 1 |ZFm THREAD CONTROLLER DISC
21 [B118319 *| k| k[ x| 1 |ZEMIEHARL SCREW 3/32X56 L=6.0
22 |19534 *| k| kx| 1 |A—LwybFvybk TUMB NUT  7/32X32
23 |40431C x| x| x| 1 |FAFHRGEE) TENSION BRACKET COMP.
24 110720 x| x| x| x| 1 [RPIHEY THREAD RELEASE PLATE ROD
25 |15007 x| x| x| 1 |RC SCREW 9/64X40 L=10
26 (4221 *| k| k[ x| 1 HSHEHZ OIL WICK RETAINER
27 110690 x| x| x| x| 1 |RFULHT = THREAD CONTROLLER SPRING STOP
28 18100 *| x| x|[x| 1 [HL SCREW 9/64X40 L=6.5
29 [34042-TA | x| x| x| x| 1 |RIFAFLH THREAD GUIDE
30 |11142 | k| kx| 1 [Tyv— WASHER
31 (10545 x| x| x|x| 1 [HL SCREW 11/64X32 L=14.0
32 (11006 x| x| x| 1 |[EWHRKR#E ARM TOP COVER THREAD GUIDE
33 [13076-02 | x| x| *|*x| 1 [F+vr NUT 7/32X32
34 (15038 k| x| x| 1 |ERTLIE RUBBER PLUG
35 (10682 *| k| x| x| 1 |EREN(L) THREAD GUIDE (UPPER)
36 |19510 *| x| x|[x| 2 [HRL SCREW 9/64X40 L=6.5
37 [10759-A [ x| x| x| 1 |@mHRE(F) THREAD GUIDE (LOWER)
38 (10760 *| k| k[ x| 1 |ERETILE OIL FELT

14




L IFR%R
KNEE LIFTER MECANISM
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BRLE TR
KNEELIFTER MECANISM

om
m|o
No. |Eh S BE > |93 | B P DESCRIPTION
P [ U [ (e [ |
PARTS NO. % $ % $ QTY
1 |48002 *| k| *| x| 1 |[~"—X MACHINE BASE
2 148007 x| x| x| x| 1 |BRLiTE KNEE LIFTER ROCK SHAFT
3 140975 x[ x| | x| 1 [BREFE#HS— KNEE LIFTER ROCK SHAFT COLLAR
4 117098 x| | x| 1 [REFEHAS—IE SCREW M6X1 L=8
5 148016 *| x| x|*x| 2 |BREFEZE KNEE LIFTER ROCK SHAFT HUB
6 |27181 x| x| x| x| 2 |BREFEDFEIEDHRLC SCREW M8X1.25 L=20
7 (27180 x| x| x| x| 2 |[BREITHEHILEDHRL SCREW M8X1.25 L=16
8 [36425-A x| x| x| x| 1 |[BREFFO K/L/R/SHAFT LIFTING ARM
9 (37313 | *|*[*x| 1 |BREFFI1ESD SCREW SM5/16X18 L=16
10 |1773 x| x| x| x| 2 [REFTFIAEHRL SCREW SM15/64X28 L=30
11 101520 x| x| x| x| 2 [REFTFIABHTHRCTVE NUT SM15/64X28
12 (34800 || x| x| 1 |BREFRT)H SPRING
13 28068 *| k| kx| 1 |[RFYLHT RAbysi—1E SCREW M5X0.8 L=20
14 (40971 | x| x| x| 1 (B EIFER KNEE LIFTER ROCK ARM
15 (31021 x| x| x| x| 1 |BREFHEIFHRL SCREW M6X1 L=16
16 (34802 x| *| x| 1 [BLEiFeEhtHER REETAINING RING
17 |36428 *| k| k[ x| 1 |ILEDEH IV v— WASHER T=0.3
18 16384 *[ x| x| x| 1 |ZvoBIFTERC HINGE SCREW
19 125675-01 | *| x| *|*| 1 [|<&Y (235mm) CHAIN (235MM)
20 [25675-02 | x| x| *|x| 1 [shH> WITH FOOK
21 (48009 | k| x| %] 1 |BELIFER A KNEE LIFTER ROCK SHAFT(A)
22 |24098C x| x| x| x| 1 |BRLEIFHEE (FH) KNEE LIFTER ROCK LEVER COMP.
23 (48009C x| x| x| x| 1 |[BRETEYt G4 KNEE LIFTER KNEE PLATE COMP.
24 (40977 x| | x| 1 [Zyoi+sal SCREW
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NILMH—F
BELT GUARD
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NILM—F

BELT GUARD
om
m|o
No. |[EpRES > |93 | B TE DESCRIPTION
P [ U [ (e [ |
PARTS NO. % g % $ QTY
1 [48020 *[x[*]*] 1 [R)JFH—F(GELH) BELT GUARD COMPLETE
2 |48020-01 *[ x| x| x| 1 |NJLMHF—FA BELT GUARD A
3 148020-02 | k| x|[x|[x]| 1 |NJLNH—FB BELT GUARD B
4 128138 | k| x| x| 4 |[RJILFH—FRIEKILE SCREW M6X1 L=10
5 (10599 *| k| kx| 4 |[NJLMH—FEREKIET Y +— |WASHER
6 |37288 * x| *k[*x]| 1 [NJLFH—FIE SCREW M4X0.7 L=5
7 [13760-02 | * | *| x| *| 1 |NJLrH—RGER) BELT GUARD (REAR)
8 |15081 x| x| x| x| 2 [RIWMH—FKER)AHL WOOD SCREW
9 |11142 * x| *k|x| 2 [RIWMH—KER)Tvv— WASHER
10 (11830 *| k| kx| 1 |YwIHal THUMB SCREW
11 |13760-03 | * | = | x| *| 1 |NJLFH—R#EBIR BELT GUARD REAR COVER
12 |30046 x| x| x| x| 2 [#@EEIRLE SCREW M4X0.7 L=4
13 |30046 | k| kx| 2 |FEBIMRIE UNMET—T L)  |SCREW M4X0.7 L=4 (FOR SMALL TABLE)
14 117529 *[ x| x| x| 1 |BHEBPIZAE GFES SYNCHRONIZER SUPPORT ROD FOR
MACHINE WITH BELT GUARD (ACCESSORIES)
15 [37102 x| x| x| x| 2 |[BMHEB/BIZZAESYE FER) [NUT M6X1 (ACCESSORIES)

18




)R —igINNE 24T (-8BL-CB, -8BLV-CB)
SMALL CYLINDER-EDGE TYPE (-8BL-CB, -8BLV-CB)

. LCWN-8BL-CB
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YA —imINEA2 47 (-8BL-CB, -8BLV-CB)

SMALL CYLINDER-EDGE TYPE (-8BL-CB, -8BLV-CB)

om
m|o
No. |Eh S BE > |93 | B P DESCRIPTION
P [ U [ (e [ |
PARTS NO. % $ % $ QTY
1 [13832 - -1*[*] 1 |[RELH—ZAA—TF— BOBBIN CASE OPENER
2 113831 - - *[x| 1 |p<ets& HOOK SADDLE
3 (13823 - -1*|[-| 1 |&tx THROAT PLATE
3 |13852-A -1-1-1*]| 1 [$t4k THROAT PLATE
4 113469 |- *[*] 2 |4l SCREW 9/64X40 L=6
5 13833 -1-1=*|-1 1 [#Ysm FEED DOG
5 |13853-A -1-1-1%| 1 [ZEYs&E FEED DOG
6 |13834 |- *[*x] 1 |48l SCREW 11/64X40 L=7
7 |13835C - -1*|*|] 1 [ZEYLEEE) FEED BASE COMPLETE
8 13835 |- *[*] 1 |FEYLE FEED BASE
9 (13836 -|-1=*|*| 1 [EYELEERA FEED BASE GUIDE
10 13837 |- *[*]| 1 [FEYTETRYIK FEED BASE ADJUSTING PLATE
11 /13469 |- *[*] 2 |4l SCREW 9/64X40 L=6
12 (13838 - -|*[*x] 1 |[HEEVZS GUIDE ROLLER PIN BRACKET
13 (13469 |- *|[*] 2 QL SCREW 9/64X40 L=6
14 (13828 |- *|*| 1 [Tk HOOK DRIVING SHAFT
15 113830 -[-*]1-] 1 |BEYLETHL FEED LIFTING CAM
15 /13854 -1-1-1*] 1 [EYETHL FEED LIFTING CAM
16 (13829 |- *|[*| 1 |FT#R7YLH HOOK DRIVING SHAFT BEARING
17 113839 |- x| x| 1 |EVEHZS FEED ROCK SHAFT SUPPORTING BASE
18 (13469 - -|*[*] 2 |4l SCREW 9/64X40 L=6
19 (13824 = *x|*] 1 |3t BED CYLINDER CAP
20 (13826 - -|*|[*] 3 |QAL SCREW 11/64X32 L=8
21 (13825 |- *[*x| 1 |QSE=-=Z2 BED CYLINDER CAP SUPPORT BLOCK
22 (13469 |- *[*] 2 |4l SCREW 9/64X40 L=6
23 (13827 |- *x[*| 1 [2UE—H— CYLINDER COVER
24 (13838C -|-1*|*x| 1 [AEELZE£EH) GUIDE ROLLER PIN BRACKET COMPLETE
25 |10650 - -*|*| 1 |#A—FF+—1k SCREW 3.4X36 L=6
26 (11176 |- *[*]| 1 |A2J)LIE SCREW 7/32X32 L=55

20




N —H4E (-8BLV, -8BLV-CB)

BINDER MECHANISM (-8BLV, -8BLV-CB)
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INA U —#4E (-8BLV, 8BLV-CB)
BINDER MECHANISM (-8BLYV, -8BLV-CB)

om
m|o
No. |Eh S BE > |93 | B P DESCRIPTION
P [ U [ (e [ |
PARTS NO. % $ % $ QTY
1 [15024C x| - *| 1 |=<FEGER) THREAD TAKE-UP LEVER COMPLETE
2 15024 | *x-1%] 1 |xX#= THREAD TAKE-UP LEVER
3 15026 - *| -] 1 |XKiEtaz THREAD TAKE-UP LEVER DRIVING STUD
4 115013 - *|-[*]| 1 |X¥FFEEY THREAD TAKE-UP LEVER HINGE STUD
5 (10528 -[*x| - x| 1 |$tEH529 NEEDLE BAR CONNECTING LINK
6 |10523 - *x|-|*| 1 |#EIZIEY NEEDLE BAR CONNECTING LINK STUD
7 13249 x| -] 1 |z VIBRATING PRESSER FOOT
8 (13773 - *|-[*]| 1 |44z LIFTING PRESSER FOOT
9 (13775 -I*|-1-] 1 |8tk THROAT PLATE
10 (13776 - *|-1-1 1 [#Ysm FEED DOG
11 (13786 -|*|-[-] 1 |ZEYETHL FEED LIFTING CAM
12 |13783C —[*| - x| 1 |#ZEEHRALH) BINDER PLATE WITH SCREWS
13 |11716 - *|-[*] 1 |[iIEBRERLC HINGE SCREW 5/16X24 L=10
14 {11823 x| -|*x| 1 [EBwRRATIVY BINDER PLATE SPRING
15 |11717 —[*x -] x| 1 |EEMRTYINY— WASHER
16 (13256 - x| -{*| 1 |—7=RW TAPE GUIDE
17 (10561 - *|-[*] 1 |4l SCREW 11/64X32 L=6.5
18 (16287 x| -1*] 1 [Dvyv— WASHER
19 (13234 - *|-[*]| 2 |Nqo85—2RCFvk KNURLED NUT 3/16X32
20 (16287 x| -1*x| 2 [Pvyv— WASHER
22 113780 x| -|*x| 1 [{ZEh&h ROCKING SHAFT
23 (13779 - *|=-[*| 1 [1EZEHEHARIL ROCKING SHAFT BUSHING
24 (13778 - x|-|*| 1 [{ZENEAHS— COLLAR
25 6603 || -[*] 1 |48l SCREW 9/64X40 L=19
26 |13782 - x|-|*x| 1 [EFAEE HRLC HINGE STUD SCREW 11/64X40
27 13781 x| -|*| 1 [iZEBAE SLIDE BLOCK
28 (13788 x| -|*x| 1 [EEAERXY/S— SLIDE BLOCK STOPPER
29 (12392 - x| -|*| 1 [EBBHAEE RLFVYE KNURLED NUT 11/64X40
30 (11142 | =[x 1 [7vyv— WASHER
31 (31208 - *|-[*x| 1 |[RTFULHT Dviv— SPRING WASHER
32 (13206 —[*|=]*%| 1 |INA(F—EYFDE ROCKING SHAFT DRIVING CRANK
33 (10545 || -[*] 1 |48l SCREW 11/64X32 L=14
34 (2067 -|*|-[*] 1 |4l SCREW 11/64X40 L=6
35 (13208 x| -|*x| 2 [R—iTaqdorEy BALL JOINT PIN
36 (13207 —[*|-]*%x| 1 |R—=ITaqk BALL JOINT
37 (10725 | *|-|*| 2 |7zik OIL FELT
38 (13209 - *|-[*] 1 |4l SCREW 11/64X32 L=6
40 (13784 x| =1 %] 1 |RNyRAIHK BED SIDE COVER
41 (8111 -1 x| -] 2 |4L SCREW 1/8X44 L=18

22




{+/E & (-8BLV, -8BLV-CB)
ACCESSORIES (-8BLV, —-8BLV-CB)
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{+/E & (-8BLV, 8BLV-CB)
ACCESSORIES (-8BLV, 8BLV-CB)

m
m|o
No. |Eh S BE > |93 | B P DESCRIPTION
P [ U [ (e [ |
PARTS NO. % g % $ QTY
1 [13260 -1x[-1*[ 1 |[—7F=k& TAPE STAND PLATE
2 13261 - x|-|*x| 1 |[7F—FZHREHT— COLLAR
3 (11830 - *x[-1%]| 1 |xaC SCREW 9/64X40 L=5.8
4 (13263 - *|-|*]| 1 |[F—T2kiE TAPE STAND ROD
5 |13264 | x| =[*| 1 |[Fuk NUT M8X1.25
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ACCESSORIES
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TR
ACCESSORIES

No.|EfmES

PARTS NO.

E%
QTY

e

DESCRIPTION

1 125649C
6 18124

7 |8132-A
8 18125

9 11193
10 |NO122
10 |NO118
11 115041
12 115101
13 117037
14 148002
15 113436
16 |13440
17 113006
18 119403
19 |13388-A
20 113008
21 113096
22 (13096-N
23 [13096-W
24 110747
25 119457
26 (19458
27 (19459
28 11871

29 119462
30 (4202

31 (25675-01
32 (25675
33 |148009C
34 (17529
35 (37102
36 (35254

¥ K K K K K K K K KK K K KK KKK KKK KKK KK ¥ ¥ ¥ ¥ ¥ ¥|-8BL

¥ K K K K K K K K KKK KKK KKK KKK KKK XXX ¥ ¥ % % *¥|-8BLV

¥ K K K K K K K K KKK KKK KKK KK KKK KX K| ¥ ¥ ¥ ¥ ¥ ¥|-8BL-CB

K K K K K K K K KK KK KKK KKK KKK KKK XXX ¥ ¥ % ¥ ¥|-8BLV-CB

_HAN = = N = o e i BN D e 00 = 1 ) D)W

RSA/\—45%H
E=—ILH/A—(K)

L

HAEL

P

£t DPX17 #22
#t DPX17 #18
RE>
R&E=tEYE

W=

R—2X

RE
BRIFDHRL

Fiied

#EikHhl
ARILE
Dy —
m/hal

Tk

Dy —
NALF 1/16
NALUF 2.5mm
NAL2F 3mm
NALZTF 4mm
NALVF 6mm
AHARLUTF 10X11
R/} 9X8

<&Y (235)

Shy

R TEyrGaLR)
MBI AE
BRHERZAESTV
HRIITHyk

SCREW DRIVER COMPLETE
MACHINE COVER (LARGE)
ACCESSORIES PACK
OILER
OIL
NEEDLE
NEEDLE
BOBBIN
BOBBIN WINDER COMPLETE
OIL PAN

MACHINE BASE

BED HINGE

SCREW M6X1.0 L=12

BED CLAMP

SCREW 1/4X28 L=5.4

SCREW M6X1.0 L=20

WASHER

SCREW 5/16X18 L=75

NUT 5/16X18

WASHER

HEXAGONAL WRENCH 1/16
HEXAGONAL WRENCH 2.5MM
HEXAGONAL WRENCH 3MM
HEXAGONAL WRENCH 4MM
HEXAGONAL WRENCH 6MM
DOUBLE HEAD WRENCH 10X11
SPANNER 9X8

CHAIN 235MM

CHAIN WITH HOOK

KNEE LIFTER ASSY
SYNCHRONIZER SUPPORT ROD
NUT M6X1

THREAD UNWINDER COMPLETE

DPX17 #22
DPX17 #18
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BERALITREKR (AT ay)
AUTOMATIC FOOT LIFTER MECHANISM (OPTION)




BEHA LIFEZR (T ay)

AUTOMATIC FOOT LIFTER MECHANISM (OPTION)

No. |BR@mES | E% mf DESCRIPTION
PARTS NO. | QTY

1 [48015 1 B8z EFI7I)04 FOOT LIFTER CYLINDER

2 160129-02 1 |ERE#HFIILR JOINT (ELBOW), M5

3 60121 1 |[Z7F2—7(850L) AIR TUBE, 4X2.5X850

4 160123-03 1 [aLoY SILENCER M5

5 148014 1 [P ETSH5vk FOOT LIFTER CYLINDER BRACKET

6 |28031 2 (YU ETSvkiEdHRL SCREW M6X1 L=14.0

7 110599 2 IS5 ykiEdHRET Y v— WASHER

8 113008 2 |TSHVNER WASHER,PLAIN

9 (28031 4 |7 IEHRL SCREW M6X1.0 L=14.0

10 (10599 4 (ZF7I)oFLEHRLTYv— WASHER

11 (60209 1 [ZFyou KNUCKLE

12 (30804 1 [ZFyoIiLFvbk NUT,M6

28




EEREFER HFTay)
AIR PRESSER MECHANISM (OPTION)
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EEREK FTav)
AIR PRESSER MECHANISM (OPTION)

No. |BR@mES | BE# mf DESCRIPTION
PARTS NO. | QTY

1 [30720-01 1 |EBHSF (24V) SOLENOID VALVE (24V) (BODY)

2 18461 2 |KHl WOOD SCREW

3 139374 1 [EEEEE (RFL—F) JOINT (STRAIGHT 4-1/8)

4 (30720-03 1 |F355 PLUG

5 60121 1 |[Z7—F2—7 (850L) TUBE 4 X 2.5 L=850

6 |70567 1 |[BEL£E (TR JOINT (ELBOW 6-1/8)

7 |18458 2 | AL — SILENCER

8 (30727 1 [LFaL—4% REGULATOR

9 (30733 1 |EAHE PRESSURE GAUGE

10 (30728 1 [LFXaL—42T345 vk REGULATOR BRACKET

11 (30729 2 |75 ybiEHHal SCREW M6X1.0 L=12.0

12 (10599 2 |FEIYr— PLAIN WASHER

13 (30730 2 |Fvk M6 NUT M6X1.0

14 128578 2 (AYTyr— SPRING WASHER

15 |30744 1 |BEE€E(C=yTL) NIPPLE

16 |70566 1 [BEEEEE (RFL—F) JOINT (STRAIGHT 6-1/8)

17 |28284 1 |ZT7Fa—7 TUBE 6 X 4 L=700

18 [30747-A 1 |5—JIL (2#R) CABLE (2X0.5 L=450)

19 /30185 1 |ax943 (6P) CONNECTOR (6P)

20 (30186 2 |axRyBEY PIN CONTACT

21 |30151 1 [axo5Hh/8— (6P) CONNECTOR COVER (6P)

22 117529 1 |[BREBZAE SYNCHRONIZER SUPORT

23 (37102 2 |Fvk M6 NUT M6X1.0
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LCWN-8BL-TA - -8BL-CB-TA BER&}
LCWN-8BL-TA - -8BL-CB-TA EXCLUSIVE USE PART

6
(Y
2
1<
3\\
13
<
i
No. [B@ES |Z|S|EHK B DESCRIPTION
L4
PARTS NO. g?’ % QTY
1 [10795-AC [ *[|*[ 1 [EZRLAE)RLH VIBRATING PRESSER FOOT WITH SCREW
(FOR THICK THREAD)
2 110662 || 1 [RU SCREW 5/32x40 L=6.5
3 [13708-A |- 1 [FEYE (K%RH) FEED DOG (FOR THICK THREAD)
3 |13833-A -1 *| 1 [FEYUsE (KRH) FEED DOG (FOR THICK THREAD)
4 [NO125 x| *| 1 |4 DPX17 #25 NEEDLE DPx17 #25
5 |13703-A x| x| 1 [A<@EE) (KH£RH) HOOK COMPLETE (FOR THICK THREAD)
6 |18003 x| x| 1 |KE THREAD TAKE-UP LEVER
7 [13709-A |- 1 |$HRCKRFD NEEDLE PLATE (FOR THICK THREAD)
R
ACCESSORIES
4 [N0125 «[ x| 3 [&f DPX17 #25 NEEDLE DPx17 #25
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